PARTS BREAKDOWN — 520-6010
1500 Lb. Capacity ATV/Motorcycle Lift

28
27 \
30
29
10
32
26 31
24 7
21 23 o S * 3
22 | ®
20 &3 A
() G
19
e
18
17 D N
4
16 \8 @ \ T\G\
3 N
. \g\ \
15
10 = L
3
ITEM PART NO. ITEM PART NO.
NO. NO. REQ'D DESCRIPTION NO. NO. REQ'D DESCRIPTION
1 2 Bolt M12 x 65 18 2 Washer
2 RL601002 2 Front Wheel 19 1 Release Pedal
3 10 Washer, 12 20 2 Bolt M8 x 30
4 8 Nut, M12 21 AS 601021 1 Foot Pedal
5 1 Base 22 RS601022 1 Pump
6 RS601006 1 Platform 23 1 Bolt M8 x 16
7 4 Bolt 12 x 115 24 1 Spring
8 1 Front Strut Linkage 25 1 Bolt M6 x 30
9 2 Pin 26 1 Lock Pin
10 7 Split Pin 27 1 Load Form
1 2 Pin 28 1 Handle
12 1 Rear Strut Linkage 29 1 Clevis Pin
13 2 Wheel Stop Bolt 30 1 Stop Bar
14 2 Pin 31 2 Plastic Bushing
15 RE601015 4 3" Caster 32 1 Washer
16 2 Nut M8
17 5 Spring Washer
REV. 8/02/01 2



